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1. SAMPLE DESCRIPTION £/ ffiA:

Sample Name:

Rechargeable Li-ion Battery | Battery Mode: | IFR14500 500mAh

RS QIS O GMURIURS 12.8%
Manufacturer: Guangdong Superpack Technology CO,Ltd
1l 38 P 2R TR EE BE R VR A PR A F]

Address of manufacturer:

7TH FLOOR,BUILDING F,HUIYI INDUSTRIAL PARK 2

3% 75 H DISTRICT,NO,138,JIABIN ROAD,TIANXIN VILLAGE,MEITANG
COMMUNITY ,HUANGJIANG TOWN,DONGGUAN CITY
REETH VLA I A1 X O 52 T 138 SLAZ bl =X F #k 7 4%

Phone: 0769-82260562 | E-mail: merchandiser01@super- | Web: /

o g s 45 pack.com.cn oA -

Factory: Guangdong Superpack Technology CO,Ltd

T 7 AR NBYRAER BE RE VR AT PR 2 =)

Address of factory: 7TH FLOOR,BUILDING F,HUIYI INDUSTRIAL PARK 2

T Huhk DISTRICT,NO,138,JIABIN ROAD,TIANXIN VILLAGE,MEITANG

COMMUNITY ,HUANGJIANG TOWN,DONGGUAN  CITY
R SE T BT AR S AL DX P Co ) 58 % 138 S AZ Ml b — X F 5 7 1%

Nominal Voltage: | 12.8V Rated Capacity: 500mAh Trademark: /
AV 7CENER WUE A& 6.4Wh e A
Charge Current: 100mA Maximum 1500mA End Charge 50mA
75 B LI Continuous Charge Current:

Current: AL

RS L AR
Cut-off Voltage: 9.2V Maximum 1500mA Limited Charge 14.6V
2 b LR Discharge Current: Voltage:

R ONTBOE HLR 76 HL PR 1 L s
Cells Number: 4 Cell Model: IFR14500 Cell Rated 500mAh
P HLES AN FH P 70 Capacity:

FH L A 2

Date of Sample Received: Jun. 17, 2019

FE RIS H I 2019 4 06 A 17 H
Date of Test: Jun. 17, 2019 to Jul. 01, 2019
Ferill H 441 20194206 A 17 H & 2019407 H 01 H

Tested by:
R T

Checked by:

i 4»9{;5’%
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2. REFERENCE METHOD %75 1

United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria (ST/SG/AC.10/11/Rev.6/Amend.1)

CBEA T O T fa s B iz i i) B —iRX g Ak e ) (ST/SG/AC.10/11/Rev.6/Amend.1)

3. TEST ITEM#ll 1 H

1. Altitude simulation & 5 #5410 5. External short circuit4h & i
2. Thermal test#l ik 6. Impact/Crushii ii/#% [k

3. Vibrationz 31 7. Overchargeid 75

4. Shockifi 8. Forced discharge & il JiU H,

4. EQUIPMENT LIST &% 75 5

Name of equipment /Model Serial No. Due Date
WA BRI ETAE) RAEA R
Low Pressure Test Machine

AL i I R A SE-132 2020-04-02
BE-DY-125

High Fast Temperature&Humidity Chamber

PR A4 SE-1488 2019-08-05

ZJ-KSWB1506

Vibration Machine

IRzh & SE-439 2020-04-07
EV103V

Shock Machine

Hitkah o & SE-440 2020-04-07
HSKT-10

Thermostat Short-circuit Testing Machine

TR A 5 g I AL SE-133 2020-04-02
BE-1000W

Crush Testing Machine

Ff B AL SE-135 2020-04-02
BE-6045

Battery Charge And Discharge System

HL I A R G SE-172 2020-04-02
CT-3008-25V10A-NA

Digital Multimeter

Her TR SE-1502 2019-08-05
15FB+

Electronic scale

L AT SE-534 2020-04-02
DTT-A+200

Temperature rise recorder

e SRAY SE-004 2020-04-02
34970A
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5. Environmental Conditions of the test ¥f3% 244

Temperature: (2015) °C R.H.: (40~70) %RH

e AHXT R R
6. CONCLUSION il 45 18
ITEM SAMPLE NUMBER STANDARD CONCLUSION
M7 H FEdh PATFRitE g5
Altitude simulation &= EE 4 B1~B4, B5~B8 PASS it
Thermal test #ull i PASS it
Vibration #zzl PASS jiit
Shock i ST/SGIAC.10/11/Rev. PASS jiid
External short circuit #h %5 i 6/Amend.1 PASS @it
Crush #J& C21~C25, C26~C30 PASS it
Overcharge i 78 HL N.A. N.A.
Forced discharge 5 il il Hi C1~C10, C11~C20 PASS it
Notes ijiH:

B1~B4: Batteries at first cycle in fully charged states;
NEE A AN TR )7 4 78 R RAS B Rt
B5~B8: Batteries after 25 cycles ending in fully charged states.
NER 25 TR A G e 4 e RUIRAS I R .
C1~C10: Single cell batteries at first cycle in fully charged states;
AR A A FE TR SR 5 4 7 TR A A B R RS FL L
C11~C20: Cells after 25 cycles ending in fully discharged states.
NER 25 AN TR TR BTG e A HUIR A R LS
C21~C25: Cells at first cycle at 50% of the design rated capacity;
A AR 50% B HEUE 25 RS I LR
C26~C30: Cells at 25 cycle at 50% of the design rated capacity;
NER 25 AR I 50% % 140 e 2 BRAS I LGS
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7. TEST METHOD 3k /5%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R Bl R O AT PP AT 5 T.1 2 T.5. 35 T.6 A1 T.8 MAE FH AR 3 Ahistieniad iy vt sl i its . 38
55 7.7 AT DM H R S e e T.1 2 T.5 i AR 4R f AT, DAEIIAAE 5 7o H e e g PR
A R T A

B (%)= (Mi-M2)/M1 *100
A M1 RSLIRATRI R &, M2 2 RE G E. WS T RFIEE, RN

S EPS
Mass loss limit
Mass M of cell or battery o e
s i pIR=Einl
F 5 5 P Rt M RASIRE
M<1 73(g) 0.5%
1g<SM<75 7i(g) 0.2%
M>75 7i(g) 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T AR
BRI FEO A FL M B AE R 56 T BUIST 1.6 TIRANEAEER B (20°C5°C)  FAFI A/ 6 /M
FORASHEEM TSR o ok, T, ok, JF AR IR S s R B 1
Ji [P R AN /N T AR AT IX — 523G AT FEUR 1 90%. A 8 HL R B2 SRANIE T 56 A ISR RAS 11056 H
TV IEERTIAS

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
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T.2 Fik

G O N I S 7 6 T E 55 T 72°C22°C ISR AF N AR 6 /NI, 455 PR IR L
S51-40°C£2°C [UARAF N AFBED 6 /NI o P Wi 16 I 5 2 1] ) BRI TR (] B8 0 30 208 IR P 5
ST, 5810 R, R FTA uls HUS AT LR A SR E (20°C25°C) A7 24 /Mo X T KA H
AVRTHL, 2 R A s 6 TR BE R [R) 22/ By 12 /N

EORHGATHMTCE I . CHER. AR, JoRZRANTEEE K, I HAR M U al r e 10
J& BT B AN T AR AT X — B B R 1 90%. A 5% B R AR IE Y T 58 O BUIRES 11056 e
AR .

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 #k3)

OV R X ] T IRSDLF- &, (HASE R ASALTE,  JFReHEmh AT SEUAERR RS . IRBINZ IE
P, FEEARESIRIE THz F1 200Hz 2 18], ZEFEIS) 7THz, BSEEN 15 40k, X —HRanLAR4in =
LA ELA RO 22 BT A AR — T [ AT 12 Ik, SOUIN B /N, e —ANIRB T )6 5 i 18] L

PEXTEAIZR AT, SR TEAE 12 T SO i BT E il CRLUESR N ), Fixs 12 50
BRI A BT A

XFHGESANE L I 7HZ JTR, OR$F 1g IIERCOINERE, B RHERIES] 18Hz. AR5 KR (R
FFE 0.8mm (EAA8 1.6mm) , FEIGINAER B3 IR L 3] 89 (HIFL)0Y 50HZ) o K AN
IREFIE 8g ELEIIZIE %) 200HZ,

XPRBL I M 7 BRZEITAGOREF 1gn AR INTR B BRI F] 18 2. AN E KR (R FF1E
0.8 =K (BT 1.6 ZK) FHIG IR BB K MIE AR 2gn PRFRL) )y 25 25 o HHIE(E Ik i
TREFIE 2gn ELEIFAI N E) 200 H#2%.

SORHSH MG O, oA, oMk, JF Bt it sl it 7 1k 5
J I U AS /N T AR AT X — B0 HT F R ¥ 90% . A % LR BB SRANIE FH T 58 A RS 1R Fe
A ATHL I

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
Shenzhen, Guangdong, China Z_/ 400-003-0500
Tel:(86)755-26066126 = Fax:(86)755-26066021 Email:service@anbotek.com www.anbotek.com




Anbotek

Product Safety

Report No.:SZABB190815003-01 Page 7 of 16
Sy TAe) 7 03k 16 |
T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 Minimum peak acceleration Pulse duration
Battery i BMEENTEE BRI
150 gn or result of formula
Small batteries /N Hi it Acceleration(gn)= (10085()} 6 ms
mass *

whichever is smaller
50 gn or result of formula

30000
mass *
whichever is smaller

11 ms

Large batteries K2 Hijth Acceleration(gn)= [

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

e FEO AT L FH IR A S R X T AE e B b, SO SR AT F T R BT e T

BN HS A 2 B KNI FE 1509 Ak (7] 6 AP RS2 i . S5k, KBRS EF
IR 52 e KNI % 50g FHBK I RFSEI (8] 11 AP B Z B i

HL 20140 52 2 TE 5238 ks PR DA ATl B X e T P A PR ol o /N2 F el Py e R 82 ) ) Ry 6
RPN ORI H I B KRR SR (819 1 ms. T T 2 2R T 01 SR L AR S5 /IR A I T 2

TN RO B R ATAE = A A B ) 222 T L E 7 M 52 =ikl #65 F RO M &% =X
My, BILREZ 18 kb

FORAUSHEM IO . TR ok, ToBZRATCHE K, IF HARAS R0 F S B AR 1
Ji [P B R AN /IN T AR AT IX — RIS AT FELUER 1 90%. A 0 HL R 2SR ANIE T 56 A O RAS (156 F
UV LIEERIS

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b
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This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 S EBRE R

T — 2 PRI E) P A Bt sl b i L AR R I8 31 5744°C 3 51RSE MITRE, IR THIN TR e - Ha 5%
%ﬁﬂﬂ‘]ﬁ'ﬂ“%ﬂ%%)ﬂm I HA P A 3% o ﬁu%‘%LﬁFWEwB%T NETAT IS /N Y R B L ) i [
FDREE: 6 /NEF, KR R R N F D R 12 NI . SRS HURS B FL T TE 57°C24°C R4 A2 A HLFH
/NT 0. 1 EA!Z!E’J%E%MEFO

X — R A LA FEOS B AP SR IR [F1 1] 57°C24°C JEHFEiE /b 1 /he), B K Hth g
IR ERRRTHER) I RIFC T SR A .

L AN ¥ KR [ N7 2/ FE ISR B AT

BRSNS IREAEL 170°C,  Jf BAERK AR P AR S 5 6 /N N Tofidd, Tomk
A, Tl K.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
Bt GEHTEAAANT 18 KM BEFEIE HLED

R FEOS B R R RS A B B3R |, — AR 316 BUANGER R BE Ik FE Ly, AR EAT
15.8 K01 2K, KEE/D 6 HK, s HKmIRE, MoFHZKE, K91 Tw+0.1 T
OB E M 6142.5 JHUK Ak kv SIANRE AR A Ak, A — N LT3 BEHR I . R AR LA RE g /N Y
e L PE B TE I DA . EPUEEE TE T 5 SR R K SR IR 90 R R .
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BRAR e, RS PR AT H S BRAE B Fp O ) B4R 15.8£0.1 220K 75 i 3R 1T (Y
I, Rl a2 k.

Bk OBAEIG. 4838, B M/adn et M B AR /N T 18 2K A Hts)
V4 FES B2 O TE PRANP L (5 e, 55 R 29 BB oK, 7638 — /N efih PR B K 4
1.5 KA, BRI T, EBEIHMLL TN =M —:
(a) b F1 &k %] 13KN£0.78KN;
(b)  HUSHH & FREEZ/D 100mV;
(c)  HLOVRTEIA R G 4h JE B 1) 50%5% LA L o
— HIEFIR K /1. FE TR 100mV 8iE 2, sk HO e 2k R B K 50%, BT f@kRE /7.
LUy 5 E NI VN £ 1 R 11 B 1 8V N R A= S T VNS 1 B ) A SO = | A=A A S B 1
T H 17 e s
FEARRE FE B O A — R BRI . R AR5 6 /N . 36 R FH 2 1) A ot HoAh
TR ) R AN B 2 R S AT
R BN B R O A IR FE AN 170°C,  IF HAERES R b SR 56 5 6 /N ek, T
K

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 WdEERE

78 FEL R IAT A 20T 1 o S V) A KRR 78 L AR I % o k6 R BN RIS AN R

(a) il e AR 78 L R AN KT 18V I, 0 P i /) HEL i I FE b e K7 L L ) A8 £
22V P BN
(b)) il pe A0 AR 7 P PR KT 18V I, e P /0N R S Ay i K e HL LR ) 1.2 i e
I NAEPA IR B T AT, AT (S TR] Ny 24 /N
TR B e IR AR T ARG 5 7 RN, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 il i
FEASHUE NAE SRR FE N5 12V B H H Y5 AR B A AR s PR AT &5 T 1 7 4 o O e S P LA )
ST R R

R =4 K/ VAU AR R L A7 er S s FE B R R, TS 4 e OB LI A FE AT
SR FRCHE B0 F IR TA] N S LA E A BB DA AR 106 L
FOR AL BTSSR B AR TP AR 5 7 RN EMRA, oK.
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8. TEST PROCEDURE Jllit 2%

Marking %i*5 434

v

Pretreatment Tk ¥

v
v v v v

B1-B4. B5-B8 C21~C25,C26~C30 N.A. C1~C10, C11~C20

v

Altitude simulation

T LA A

v

Thermal test
AR

¢ A4 v v
Crush #f/& Overcharge Forced discharge
Vibration %3/

R Sl i
v

Shock i

v

External short circuit

BN KL i
{ v v v
Analysis Hi(#f b3
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9. DATA MR %

T.1 Altitude simulation = & 1541

No. Pre-test iR Al After test i 5 Mass Voltage | Whether leakage,
HLth Mass | Voltage Mass Voltage loss loss venting,
W9 | RE | REC| R | k| RESH | RETH | dsssseml,
- 4 (%) (%) rupture, fire
Q) oK) gt TR0 HEBR, 5
e, BRI K (R
18
B1 86.172 13.435 86.172 13.434 0.00 0.01 N
B2 86.572 13.417 86.572 13.417 0.00 0.00 N
B3 86.250 13.440 86.244 13.438 0.01 0.01 N
B4 86.643 13.445 86.643 13.445 0.00 0.00 N
B5 86.728 13.437 86.728 13.435 0.00 0.01 N
B6 86.172 13.426 86.172 13.426 0.00 0.00 N
B7 86.639 13.438 86.632 13.436 0.01 0.01 N
B8 86.573 13.431 86.573 13.431 0.00 0.00 N
T.2 Thermal test #IR
No. Pre-test W& i Atter test & 5 Mass | Voltage | Whetherleakage,
HLit Mass | Voltage Mass Voltage loss Loss venting,
g | MR | CRE | ORE | kR US| R deassemby,
S - (%) (%) rupture, fire
@) LK) el RO HEBR, T
A, BRI K (2
1)
B1 86.172 13.434 86.158 13.377 0.02 0.42 N
B2 86.572 13.417 86.544 13.365 0.03 0.39 N
B3 86.244 13.438 86.217 13.389 0.03 0.36 N
B4 86.643 13.445 86.629 13.390 0.02 0.41 N
B5 86.728 13.435 86.711 13.384 0.02 0.38 N
B6 86.172 13.426 86.151 13.375 0.02 0.38 N
B7 86.632 13.436 86.607 13.391 0.03 0.33 N
B8 86.573 13.431 86.548 13.372 0.03 0.44 N
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R T %12 73 16 i
T.3 Vibration )
No. Pre-test i AT After test ik Mass Voltage | Whether leakage,
HLth Mass | Voltage Mass Voltage loss Loss venting,
%' Joi & 2R Jig=s e JRE TR | T 4 ditsasseflmbP\/(,/N)
- - (%) (%) rupture, fire
70) oo™ RV @) T 00 HEER, 5
&, WA K G
1%5)
B1 86.158 13.377 86.158 13.377 0.00 0.00 N
B2 86.544 13.365 86.534 13.365 0.01 0.00 N
B3 86.217 13.389 86.217 13.387 0.00 0.01 N
B4 86.629 13.390 86.629 13.390 0.00 0.00 N
B5 86.711 13.384 86.702 13.384 0.01 0.00 N
B6 86.151 13.375 86.151 13.375 0.00 0.00 N
B7 86.607 13.391 86.607 13.390 0.00 0.01 N
B8 86.548 13.372 86.548 13.372 0.00 0.00 N
T.4 Shock 7
Peak acceleration: 150 gn, Pulse duration: 6 ms
WA I . 150 gn,  ikobist ). 6 ms
No. Pre-test Il i Al After test i J5 Mass | Voltage | Whether leakage,
%5 Mass | Voltage Mass Voltage loss Loss venting,
R B R 1 e | BT disassefmbg/(,/N)
- N (%) (%) rupture, fire
5i(9) R(V) 5i(9) R(V) ETBR, H
A, BRI AK G2
1)
B1 86.158 13.377 86.158 13.377 0.00 0.00 N
B2 86.534 13.365 86.534 13.365 0.00 0.00 N
B3 86.217 13.387 86.217 13.387 0.00 0.00 N
B4 86.629 13.390 86.623 13.390 0.01 0.00 N
B5 86.702 13.384 86.702 13.384 0.00 0.00 N
B6 86.151 13.375 86.151 13.374 0.00 0.01 N
B7 86.607 13.390 86.607 13.390 0.00 0.00 N
B8 86.548 13.372 86.548 13.371 0.00 0.01 N
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T.5 External short circuit #h 555 5%

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e i A, e, KGR
B1 57.5 N
B2 57.2 N
B3 571 N
B4 57.9 N
BS 56.9 N
B6 57.7 N
B7 57.9 N
B8 57.0 N
T.6 Crush # &
No. %i's Peak temperature (°C) Whether disassembly, fire (Y/N)
H e i A, R R
C21 32.5 N
C22 34.1 N
C23 35.8 N
C24 30.9 N
C25 31.5 N
C26 30.2 N
c27 33.6 N
C28 32.7 N
C29 30.9 N
C30 30.4 N
T.7 Overcharge i 75 H,
No. %5 Whether disassembly, fire (Y/N)
A, ER CGEIT)
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
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Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
Shenzhen, Guangdong, China 2/ 400-003-0500

Tel:(86)755-26066126 = Fax:(86)755-26066021 Email:service@anbotek.com www.anbotek.com




Anbotek

Product Safety

Report No.:SZABB190815003-01 Page 14 of 16
WG T %14 T3k 16 I

T.8 Forced discharge 5 il i

No. ‘s Whether disassembly, fire (Y/N)
A, R G

C1

C2

C3

C4

C5

C6

c7

C8

C9

C10

C11

C12

C13

C14

C15

C16

C17

C18

C19

Z\Z\Z\Z\Z\Z|Z|Z\Z|Z|Z|Z\ZZZ2Z2Z2Z2Z(Z2

C20
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10. PHOTOS OF THE SAMPLE #¥ & #8

Battery Hiith
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DECLARATION
Pt

1. United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of
Tests And Criteria(ST/SG/AC.10/11/Rev.6/Amend.1).

(kA [ 25T fa B S e i i) i S — g AR v T4
(ST/SG/AC.10/11/Rev.6/Amend.1)

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
ISR = RN Z A I 3 A R A )

fuhk: JTARE RN E 2 X0 2 JE R = T IXARRIIRE 2R
3. This report shall not be revised and deleted.
AR AN RS ORI o
4. The test results presented in this report are only relevant to the test sample.

A I I 45 R A 5 GG A R
5. This report shall not be published as advertisement without the approval of Shenzhen

Anbotek Compliance Laboratory Limited.
ARG AEAR LRI 22 AT e 43 A PR =) Fin v aT 500 T ANRE] TEfe . T2 M.
6. This report shall not be copied partly without the written approval of Shenzhen Anbotek
Compliance Laboratory Limited.

BRARA AR R, 5 WSR2 ARSI AR A PR 2> =) 45 I HE AR 5 NS B =

-- End of report --
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